SOy, FEATT
FI_— C\\_\_/_{/’,’ AP EIFRE
T iacsirxE CNAS =
est Report =
SAFETY i el cunsLrs
Report No.: SFT20121017323-02E Date: Dec.16, 2020 Page 1 of 4
Applicant: Dongguan Exciting Technology Co., Ltd.
Address: Dafen Industrial Zone, Wanjiang Street, Dongguan City, Guangdong Province, China

The following merchandise was (were) submitted and identified by client as:

Sample Name: Mobile phone protective film
Model No.: EF880
Test Period: From Dec.10, 2020 to Dec.16, 2020

SUMMARY OF TEST RESULTS

Proposition 65

TEST REQUESTED CONCLUSION
Total Lead Content in submitted sample by client’s request with reference California
” PASS

Proposition 65
Total Cadmium Content in submitted sample by client’'s request with reference

e o PASS
California Proposition 65
Phthalates content in submitted sample by client’s request with reference California PASS

Test Result(s): Please refer to next page(s).

Unless otherwise stated the results shown in this report refer only to the sample(s) tested. This test report cannot be reproduced, except in full. Without prior written permission of the company,

No.1, the 1% North Industry Road, Songshan Lake Sci.&Tech. Park, Dongguan,

Guangdong Safety Testing Co., Ltd. Guangdong, China
Tel:86-769-23105888

Fax: 86-769-22899858

http://www.sft-cert.com/
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Total Lead Content in submitted sample by client’s request with reference Califor nia Proposition 65

Test method: For metal material: U.S. CPSC-CH-E1001-08.3
For nonmetal material : U.S. CPSC-CH-E1002-08.3
For surface coating: U. S. CPSC-CH-E1003-09.1, analysis was performed by flame atomic absorption
spectrometry (AAS) or Inductively Coupled Plasma Optical Emission Spectrometry (ICP-OES).

Maximum Allowable Limit: | 100 mg/kg
Test Component(s) Result (Unit :mg/kg) Conclusion
1+2+3 ND PASS
Note/ Key :
ND = Not detected Report Limit (mg/kg) : 10
mg/kg = milligram per kilogram = ppm = part per million
Remark: Tested part(s) was/were specified by client

Composite testing(s) was/were specified by client

Total Cadmium Content in content in submitted sample by client’s request with reference California Proposition 65

Test method: EN1122:2001 Method B

| Maximum AllowableLimit: | 100 mg/kg
Test Component(s) Result (Unit :mg/kg) Conclusion
1+2+3 ND PASS
Note/ Key :

ND = Not detected

Remark: Tested part(s) was/were specified by client
Composite testing(s) was/were specified by client

Report Limit (mg/kg) : 10
mg/kg = milligram per kilogram = ppm = part per million

Unless otherwise stated the results shown in this report refer only to the sample(s) tested. This test report cannot be reproduced, except in full. Without prior written permission of the company,

No.1, the 1% North Industry Road, Songshan Lake Sci.&Tech. Park, Dongguan,

Guangdong Safety Testing Co., Ltd.

Guangdong, China
Tel:86-769-23105888

Fax: 86-769-22899858

http://www.sft-cert.com/
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Phthalates content in submitted sample by client’s request with reference Califor nia Proposition 65

Test method: With reference to U.S. CPSC-CH-C1001-09.4& U.S. CPSC-CH-C1001-09.3, Analyzed by Gas
Chromatography-Mass Spectrometer.
Result(% ,w/w) Requir Shashe
Analyte CAS No. Test Component(s) =
(% ,wiw)
1+2+3 - -
Di-(2-ethylhexyl) phthalate (DEHP) 117-81-7 ND - - 0.1
Dibutyl phthalate (DBP) 84-74-2 ND - - 0.1
Benzylbutyl phthalate (BBP) 85-68-7 ND - - 0.1
Di-isononyl phthalate (DINP) 28553-12-0 ND - - 0.1
Di-isodecyl phthatlate (DIDP) 68515-49-1 ND - - 0.1
Di-n-octyl phthalate (DNOP) 117-84-0 ND - - 0.1
Di-n-hexyl phthalate (DNHP) 84-75-3 ND - - 0.1
Conclusion PASS - - -
Note/ Key :
ND = Not detected Report Limit : 0.005% 10 000 mg/kg =1 %
mg/kg = milligram per kilogram = ppm = part per million % = percent
Remark: Tested part(s) was/were specified by client
Composite testing(s) was/were specified by client
Test Component Sample Description/ L ocation Syle
1 Trangparent plastic film with adhesive(big film) -
2 Translucent plastic film -
3 Transparent plastic film with adhesive(small film) -

Unless otherwise stated the results shown in this report refer only to the sample(s) tested. This test report cannot be reproduced, except in full. Without prior written permission of the company,

No.1, the 1% North Industry Road, Songshan Lake Sci.&Tech. Park, Dongguan,

Guangdong Safety Testing Co., Ltd. Guangdong, China

Tel:86-769-23105888 Fax: 86-769-22899858 http://www.sft-cert.com/
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Photo of Sample
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***End of Report***

Unless otherwise stated the results shown in this report refer only to the sample(s) tested. This test report cannot be reproduced, except in full. Without prior written permission of the company,
No.1, the 1% North Industry Road, Songshan Lake Sci.&Tech. Park, Dongguan,

Guangdong Safety Testing Co., Ltd. Guangdong, China

Tel:86-769-23105888 Fax: 86-769-22899858

http://www.sft-cert.com/



